TUV Rheinland Nederland B.V.

Return address: P.O. box 337, 7500 AH Enschede, The Netherlands

Forbo Flooring Coral N.V.
Att. Mr. R. Koomen
Vlietsend 20a

1561 AC

Krommenie

The Netherlands

Report

89208700
89208700.01br

Project number:
Report number:

Received:
A textile floor covering, marked as: “Coral Logo”;

TUV-reference: MT15-79434.01

Sampling procedure:
The samples are selected by the applicant. The test house has had no influence on
the sampling procedure.

The samples have been received on 28/09/2015.

Order:
Classification of burning behaviour according to EN 13501-1:2007+ A1:20009.

Test methods: Ignitability of products subjected to direct impingement of flame
(ISO 11925-2:2010/C1:2011) and determination of the burning behavior using a
radiant heat source (ISO 9239-1:2010)

Results:
See page three and four.

Appendix:
See page five up to and including twelve.
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PRODUCT IDENTIFICATION

Project number

89208700
Applicant : Forbo Flooring Coral N.V.*
Name : Coral Logo* Report number
Type of colouring/patterning : Plain* 89208700.01br
Type of manufacture : Tufted Article
Type of surface : Cut pile Coral Logo
Pile fibre composition : 100% Polyamide* Page
Tuft medium : PES non woven* 2112
Secondary backing : Everfort Vinyl*
Total thickness (mm) D 7.6%*
Total pile thickness (mm) 1 4.9%*
Total weight (gr/m?) 1 3334

* Applicant’s declaration
* Determined by the test house

Figure 1, Picture of the received sample
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TEST RESULTS .
Project number
89208700
Ignitability of products subjected to direct impingement of flame
Method EN ISO 11925-2 :2010/C1:2011 Report number
89208700.01br
According EN 14041:2004 table 2 these floor coverings are classified as Eq Article
(classified without further testing). Coral Logo
Page
312

Determination of the burning behavior using a radiant heat source

Method EN ISO 9239-1:2010

Date of testing

Conditioning time, climate
Description of substrate

Sampling procedure
Description of cleaning used

 13/10/2015 |
:>7days,23+£2°Cand 50£5%
: Fibre cement board, 8+2 mm, 1800 £200 kg/m’

conforming to EN 13238.

: By contractor.
: None.

Fixing method : Sample is glued with Eurocol 640 on 1/10/2015.
Test. Flame spread CRF Peak l1ght Smoke production
specimen, 5 attenuation o .
orientation (cm) (kW/m?) (%) (%.min)

1, Length 17.0 9.6 454 238

2, Width 19.0 9.2 454 242

3, Width 26.0 7.8 574 313

4, Width 17.0 9.6 46.7 229
Mean, Width 20.7 8.9 49.8 261

Specimen 1, 2, 3 and 4: No flashing, transitory- or sustained flaming are observed.
Specimen 1, 2, 3 and 4: Extinguished naturally before the end of the test duration
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CONCLUSION

Project number
89208700
According to EN 13501-1:2007+ A1:2009 the tested sample of the aforementioned

quality “Coral Logo”, in relation to its reaction to fire behaviour is classified: By,  Report number
The additional classification in relation to smoke production is: s1. 89208700.01br

Article
The aforementioned quality meets the requirement of reaction to fire classification: | CoralLogo
Bn—sl Page
4/12

The classification is valid for the following end use applications:
- End use substrates of classes A1 and A2-s1,d0, for example fibre cement board.
- Glued down with Eurocol 640

Statements:

The test results only relate to the behaviour of the test specimens of the examined
product under the particular conditions of the test in laboratory conditions; they are
not intended to be the sole criterion for assessing the potential fire hazard of the
product in use. The method might not be suitable if the product is exposed to much
larger flames or heat radiant sources.

The validity of this report will expire directly after alterations or modifications of
the examined product (combination)(s) and/or the criteria. This report shall not be

reproduced, except in full, without the written approval of the testing laboratory.

This document does not represent type approval or certification of the product.

Author:
Mr. J. de Wol

Review:
Mr. R. Boerbo

All rights reserved,

No part of this report may be reproduced, provided to and/or examined by third parties, and/or published by print,
photoprint, microfilm, in electronic form or any other means without the explicit previous written consent of TUV
Rheinland Nederland B.V. The results are based upon the samples recetved and have not to be representative for
the total production. TUV Rheinland Nederland B.V. had no influence on the sampling.

In case this report was drafted within the context of an assignment to TUV Rheinland Nederland B.V., the rights
and obligations of contracting parties are subject to the General Terms & Conditions for Advisory, Research and
Certification assignments to TUV Rheinland Nederland B.V. and/or the relevant agreement concluded between the
contracting parties.

© 2010 TUV Rheinland Nederland B.V.
(end of report)
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Project number

APPENDIX I: Flooring Radiant Panel Single Specimen Report 89208700

Repert pimbaczd writh the Fire Teing Tewtnubgy FRESCN wollvan sage

Report number

- _ . ~ 89208700.01
Flooring Radiant Panel Single Specimen Report 0.0br
) Article
Standard < BN 180 9239-1:2010 CoielLog
Lahoratary : TGV Rhgintand Nederdand BV,
Spomsor : Forln Flonring Coeal B9208760 TLO Page
Dhate of test $Oce. §3 2015 5/12
Specimen description : Corat Logo MT15-79434.01
Fest man: :Prod ¥
File name S IAFRPFILES S LGI2R.C8Y
Test narnher in scrics 04

Flux calibistion file name CAFRPROFTZOAVCALIHWFLXEADIL.CSY

Thickpess (rum) :

Density (k') J

Test duration 2 14 minutes 42 seconds (882 8)

Substeate used? :Yes

Sobateale + Calgidm silicats

Fixing method : adhesive

Comditicoed? :Yes

Conditioning semp, (°C) 123

Conditiening RH (3%) : 50

Test Results

Tirne to ignition : 2 mittates 04 seconds (124 )
Time to Gameont ¢ B minetes 4 secands (881 5)
Exten! of burning (min} TP

Critical flux &t extingetshment (KW' 1955

HE 10 {&Whnd) 1

HE-20 {(XWaw®) : Not cailcutated flest duradion < 20 minutes)
HE-2 oWy : Not calewtated {test duration = 30 minutes)
Flame spread ot 10 mizoles (tmn} : b6l

Fhame spread at 20 misutes {mm) : Not measured

Fleme spreed ot 3¢ minntes {mm} : Not messured

Peak iight attenuation {%) 14543

Time to peek light apenuation 1 7 minntes 36 secomds (456 8)
Tata] ivtegrated smoke (%.min) S 23834

Paotential classification s AAVREN)

Smoke production elassification sl

Tivess iesults ralats aply to e hebavices of the specimees of he poaduct andier (3 particu’ar conditinrs o e tsl; By
e e inntended ta ke 1 sole criterion far ssessing the petertinl fire Fazard of the pradud i use.
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Report praduced with the Flre Testing Taediolog: FRPSaft software

=]
(-]

TrensmissionfAttenuation (%)
FY
=

Test name
Fils mame

: Prod #1

Smoke Graph

Time (min)

D IAFRPFILES\LS100028.C8Y

100

TUVRheinland®
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Date
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Project number
2

PET 89208700
Report number
89208700.01br

Article
Coral Logo

Page
6/12

Ralke Results
Pesitian (oun} Tine &} Flux (WAt Qeb {MPMw®y  Position (ool Time {s) Plus (kWi Qe {MEm?}

& k3K b 14l S - 33 .
110 #28 tiks 4113 ed - 2.3 -
k)] 5% 9.7 5549 #Id - 2.4 -
210 bR ] . (2253 . 2.1 -
e - 7E - Tig - 13 -
o - o8 - T - 1.5 -
kT < 29 - 515 . 13

i = 81 B - 12 -
450 - 4.2 S - 1.1 -

Specimen extinghished naturally.

“These resmilis redass andy to the bebaviour ofthe spezimens of the praduct wnder the partivular condiviunz o the iost; they
g s indeaded ts be the sole criterica for amessng the

petersal fir Parod of the prodiss in e
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Project number

Rxpore produss] witls the Fiee Testing Tectmology FRESOR willesre pipe 1 89208700
Flooring Radiant Panel Single Specimen Report Report number
89208700.01br
Standard : EN ISD $238.1:2010 Article
Labaoratory 1 TUV Rheinfand Nederland BV, Coral Logo
Spensor : Forba Flooting Coral 9208700 TLC
Daate of test : Oct. 13 2015 Page
712
Specimen deseription : Coral Logo MT15-79434.01
Test narne : Cross #2
Fife e » DOFRPFILESMS 10002908V
Test number in series o4

Flux valibeation file name  : C2FRPRQFT2 SACALIBWWLX13011.08V

Thickness (mm) g

Density (kpfm®) :

Test duration : 14 minutes 33 seconds (873 8)

Substrate used? : Yes

Subsirate ¢ Caleivm silicate

Fixing method ; adhesive

Conditioned? (Y&

Conditioning temp. (°Cy 123

Conditioning RH (%) 3 B0

Test Rusnits

Time to iprition : 2 minutes 04 seconds {124 )
Fime te flarieout : 14 minutes 26 seconds (B6O 5}
Extent of Luening () 190

Cririca) fex ot extinguishment (Wim’) AT

HF-10 Wim®) :9.74

HE-20 (kWin?) : Not calenlated (test duration < 20 minudes)
HF =30 (XW/im) : Not calenlated (test duration < 30 minues)
Flanw: spread at 10 minutes {mm) : 160

Flame spread at 20 niinates (i) : Not measured

Flame spread at 30 minutes (mm) ¢ Not measured

Peak light attenuation (34} 14542

Tine to peak light aitenuation 1 7 minutes 12 seconds (432 5)
Tuotal infegrated smoke (%.min) a6l

Potentlul classifiestion T AZ(VR(IL

Smoke production classification 15l

These resalts relate caly a ke bekaviotr of the speeines of tie product under the prmicidar condizins of the tes: thex
zre eest besendied o be B sole sriterion for assassing the potential fire huened of the produc in use.
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Repuit prsduial witls the Figr Testulg Techinaiepy ¥RPYolt sofbwas
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Comments

Specimen extinguished natoeadly.

4.2

These pesoles veigle celdy tohe tehainer of the specimens of e product under the pasticuiar conditions of @ fest, fhey
e e wdesdieil bo be the sole eriterica foe assessing the potewial fire hazard ol fe jrodus i we,
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Coral Logo

Page
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Toepord pgabecad with Whe Fire Toating Yechnalagy FRIS sxtiwan

Flooring Radiant Panel Single Specimen Report

Standard : EN IS0 9239-1:7010

Lahoratary : TOV Rieinland Nederdand B.V.
Sponsur : Forbo Flooring Coral 89208700 TLC
Date of test s Oct, 13 2045

Specinyer deseripsion : Coral Logo MT15-79434.01

Teal name : Cross 83

Fiic name : DR\FRPFILESW 5100030.CSV

Test number in seriga ]

Flux calibration file mome @ CAFRPSOFT2 9A\CALIBWFLX 1501108V

Thickness {mm)

Densiiy (kgim?)

Tost duzation 24 mannies N segonds (1451 8

Subwirate used? s Yoo

Subsstrate : Caleium silicate

Fixing nacthnd : adhasive

Conaditivned? D Yes

Conditisning denp, (U ¢33

Conditieniag K (%) A0

Test Results

Finee in ignition : 2 minutes B6 seennds (126 s)
Tinee fo Dunsout ¢ 23 rpinutes 59 seconds {1439 5)
Hxteng of huomg (mn) 1 260

Crisieal fux af extngaishment {EW/n?) 1778

FEP- 1 (KW 16,88

HE-20 W HR S

HE-3D {kwrm?) 1 Not calculated (test duration = 30 mirntes)
Flaras spread at 13 minutes (wam) 1176

Plame spread at 20 minutes (tam) 1250

Flame spread at 30 minutes (mm) : Not measured

Peak light sticnuation (36) 15738

Time to peak light attenuation : & muinutes 50 sevonds (530 5)
Total integrated smoke {Y6.min) 131337

Potenttal classification 1 (R

Smoke production chassiilcation X1 |

Thuse tevalts relaie oely to the beasiigr ol the spesisnes of e product under e mticular conslitions af the fosk they
are not iended o be the sole ceinerics for asessing the potcatial five hazard of the prodioct i use.

Fage |
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Project number

K hacerd with 1he Fire Testing Teezealagy FRPRN suftva 3
2pat prodiced with ire Vesting Tz gy v pege 89208700
Smoke Graph Report number
100 ) 89208700.01br
i) teuiy L g, &
: g : Article
- 0 Coral Logo
£
g &0 Page
1012
% 40
F
§ 20 ; g&
E q‘""\ﬂ‘m\'ﬂ'ﬁ,_ st \"'g q&.ﬂq"’éh‘“‘“
£ 3 S ! e s - ey
o s 10 15 20 25

Time {rzin}

aimte @ Cross #3
swme : DAFRPFILES\ 3 i00030. 08y

]

Rake Results
Position (run) T (8) Flex (kWihn?) Qsb (MIia’)  Bositice: (e} Time (2) Plux (RWian'} Qsb (MAne)
63 38 1156 167 $i0 - 33 .
116 A58 {06 L% 351 L] < pa -
160 84 27 S.688 by - 23
W R 58 B 60 a60 - At -
205 1254 TR 9947 H - 18
310 - #.4 E 760 1.5 B
Kl . 3% - 8D - 1.3 M
410 . 31 . 860 . 12 -
464 B 4.2 - Ny - N -
Commtenty

Specinen extinguished naturally.

These seauils selate only to the bebuviour o e gpecioens of the peoduet vader the parissalar conditions of the s thay
e nat interdad i ba the sols criierice Far asscsing e potentizd fics hazand of tha peoduet in vse.
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Begior: producet witly the Fioe Taating Tevweiogy FRPSal softwsss

Flooring Radiant Panel Single Specimen Report

Standard : EN IS0 9239-1:2010

1.akocatory : TUV Rbeintand Nederland B.Y.
Spongor ¢ Forbo Flooring Coral 88208700 TLC
Date of test Ot 13 2018

Specimen description : Corat Logo MT15-79434.01

Tost name : Cross #4

File pame ; DO FRPFILES WS 10003 1.08V

Tes: mumber in sertes t4

Flux calibwation file wante @ CAFRPSOFT2 AIACALIBELXLS011.CSYV

Thickness () :

Bensily fkpfm™) :

Test durstion : 12 minwdes 19 seconds (730 5)
Subsbiate used? : Yes

Substrate + Caleoiui silicate

Fuxing nuethed : adhesive

Comditiveed? ¢

Conditioning teap. (°Ch - 1 23

Conditioning BH {%] 180

Tasi Resulis

Time to iggkeion : 2 minutes 04 seconds (124 8)

Tt (e Hamecar + 12 minutes 08 seconds {728 5)

Eixtant of biseninge oveu 2 17

Critical flux at extinguishmens (KWs')  $9.53

HF-10 (kWinv) :9.74

HE-20 (kW) : Nai caloulated (test dwation < 20 minwles)
HE-30 (kW/m) : Mot caleulztod (test duration < 30 minutes)
Flume spread a¢ H minttes (mm) D168

Flame spread at 20 satnuies {mm} : Not measurad

Flame spread at 30 minutes (mm) 1 Not measured

Peak hight attenvation (%) L ART3

Time to peak light attenuation 1 B minates GF seconds (489 5}

Total integrated smaoke {%.min) iR H

Potential classification : AZ(D)VR{N)

Smoke production classification s5t

Tivess vewnl 15 velute ol ter the hehiavietr of the specanions of the prdie? irador Hee particslar conditions of the kess; Py
aee et Flended o be the sefe edivrion oz ussessing the poteotiv] Ges hezand o e prodactin s

o
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APPENDIX I: Flooring Radiant Panel Single Specimen Report .
Raxpont prowdiaved wich 22 Fife Teiing Teshioloxy FRES0S s 3 Project number
i g Techinphory FREGeS 36%wwse mage f
) 89208700
Smoke Graph Report number
4 v Article
& Coral Logo
) { : Page
6 1212

Transmission/Attenuation {%)
2

FO
J
g
e - U T —
0.0 25 5.0 75 10.8 123 15.8
Time {min}
Test name : Cross B4 ‘
File name : DOFRPFILESUSIOM3 108V
Reke Results
Pozition famn) T (8 Fluk by Qsb iMUn®y Postton (am) Time (2} Fle (kW) Qb M Imry
0 319 116 1488 50 - 33 .
1% 426 1055 4.513 564 . RE] =
165 &7 87 3.532 G0 - 2% -
23 - 2] - BE) - 21 -
- 28 - o - 1.5 -
&4 . 760 . 1.5 -
- 59 - B0 - i3 -
. 3l - RED > 12 -
- 432 - 914 It -

Specimen exfinguished naturally.

iy of the speeingis of the product wader the parteular conditions of fhe test; they
ase gt interaded to e thae sk eriterien, For ssseasing the potentind fice bazwnd of P poaduct in wae,



